
GENERICSKING TRADING INC

138 Scout Rallos Extension, Quezon City

Tel # 211-7792

TOPICAL ANESTHETIC 

PRILOCAINE + LIDOCAINE 25mg/25mg Cream, 30g (EMLOCAINE) 

DERMATOLOGICAL & TOPICAL PREPARATIONS 

GLUTATHIONE 300mg vial, 10’s (GLUTA-MAX) 

GLUTATHIONE 600mg vial, 10’s (GLUTA-MAX) 

ISOTRETENOIN 10mg SOFTGEL capsule, 30’s (ACUTREX) 

MINOXIDIL 5% Topical Solution, 60mL (REVITAL) 

MINOXIDIL 2% Topical Solution, 60mL (REVITAL) 

MUPIROCIN 2%, 5gm Cream (BACTROCIN) 

SILVER SULFADIAZINE 10mg/g (1%) cream, 25g (SULFADIN) 

CLINDAMYCIN 10mg/g (1%), cream, 5g (DALADERM) 

CLOTRIMAZOLE 10mg/g (1%) cream, 15g (YEASTAZOL) 

CLOBETASOL Propionate 500mcg/gm (0.05%) ointment, 15g (DERMOSOL) 

CLOBETASOL Propionate 500mcg/gm (0.05%) cream, 5g (DERMOSOL) 

SUPPLEMENTS / ELECTROLYTES / PROBIOTICS 

GLUTATHIONE 50mg tablet, 50’s (GLUTA-MAX) 

GLUTATHIONE + Minerals 250mg capsule, 30’s (GLUTA-MAX) 

SACCHAROMYCES BOULARDI 250mg Granules for oral solution sachet, 50’s (PRO-BIO) 

Ferrous Sulfate 200mg (60mg Elem. Iron) + 400mcg Folic Acid tab, 100’s 

VITAMIN – C 100mg Effervescent tablet, 20’s – PEDIA (VITAVIT –C) 

VITAMIN – C 1.0gm Effervescent tablet, 20’s – ADULT (VITAVIT –C) 

ORAL REHYDRATION SALTS sachet, 20’s (ORALITE) 

Gingko + Garlic Oil + Lemon Balm + Hawthorn Extract capsule, 100’s (HERCULEAN) 

VITAMIN C + CALCIUM CARBOANTE 1g/600mg Effervescent tablet eq. to 240 mg Calcium, 20’s (CALCID)

ANTHELMINTIC 

ALBENDAZOLE 400mg Chewable tablet, 100’s (BENZOL) 

SOFT GEL VAGINAL SUPPOSITORIES 

Clotrimazole 200mg Supp., 7’s (VAGIZOL) 

Clotrimazole 100mg + Clindamycin 100mg Supp., 7’s (BAGICLIN – C) 

Clotrimazole 100mg + Clinda 100mg + Metronidazole 100mg Supp., 7’s (VAGICLIN – MC) 

LAXATIVES 

LACTULOSE 3.335gm/5mL syrup, 120 mL (RILAX) 

BISACODYL 10mg Suppository, 10’s (BISALAX) 



ANTI-MALARIA 

QUININE DIHYDROCHLORIDE 300mg/mL. 10’s (MALARIN) 

CHLOROQUINE Phosphate 40mg/mL ampoule 5 mL, 10’s (CHLOROMAX) 

CHLOROQUINE Phosphate 40mg/mL vial 30 mL, 10’s (CHLOROMAX) 

DRUG FOR MYASTHENIA GRAVIS 

PYRIDOSTIGMINE BROMIDE 60mg tablet, 100’s (PYRINON)

ANTI-DIABETIC AGENTS 

Human Recombinant INSULIN 100 I.U./mL, 10mL vial (RANSULIN – R) 

Human Recombinant INSULIN 100 I.U./mL, 10mL vial (RANSULIN – N) 

Human Recombinant INSULIN 100 I.U./mL, 10mL vial (RANSULIN 30/70) 

Human Recombinant INSULIN 100 I.U./mL, 3mL cartridge (RANSULIN – R) 

Human Recombinant INSULIN 100 I.U./mL, 3mL cartridge (RANSULIN – N)

Human Recombinant INSULIN 100 I.U./mL, 3mL cartridge (RANSULIN 30/70) 

INSULIN PEN – Automatic 

INSULIN PEN – Electronic 

HAEMATOPOIETIC AGENTS 

ERYTHROPOEITIN 2,000 IU, Pre-Filled Syringe (EPOGEN) 

ERYTHROPOEITIN 4,000 IU, Pre-Filled Syringe (EPOGEN) 

ERYTHROPOEITIN 10,000 IU, Pre-Filled Syringe (EPOGEN) 

NON-IONIC CONTRAST MEDIA 

IOPAMIDOL 612mg/mL, 50mL (PAMISOL) 

IOPAMIDOL 755mg/mL, 50mL (PAMISOL) 

IOPAMIDOL 612mg/mL, 50mL (PAVIDOL) 

IOPAMIDOL 755mg/mL, 50mL (PAVIDOL) 

GADOPENTETATE DIMEGLUMINE 469.01 Solution for Injection 

DENTAL ANESTHESIA 

LIDOCAINE 2% + Epinephrine 1.8 capsule, 50’s (EPICAINE) 

ANTI-HISTAMINIC  / PRE-OP SEDATIVE 

CHLORPHENIRAMINE MALEATE 10mg/mL ampoule, 100’s 

CHLORPHENIRAMINE MALEATE 5mg/mL, 2mL ampoule, 10’s (CHLORMIN) 

ANTI-HISTAMINIC / PRE-OP SEDATIVE 

PROMETHAZINE 25mg/2mL ampoule, 100’s (ZINMET) 

PROMETHAZINE 25mg/2mL ampoule, 100’s (PHENERZIN) 

DIPHENHYDRAIMINE 50mg/mL, 1mL ampoule, 10’s (BENAXIL) 

CETIRIZINE diHCl 10mg tablet, 50’s (VIRTEX) 



LORATIDINE 10mg tablet, 100’s (LOREN) 

LORATIDINE 10mg tablet, 100’s (CLARIHIST) 

ANTIULCERANTS 

RANITIDINE 50mg/2mL ampoule, 10’s 

RANITIDINE 50mg/2mL ampoule, 10’s (ZANTOL) 

RANITIDINE 50mg/2mL ampoule, 10’s (ULCERIX) 

RANITIDINE 150mg tablet, 30’s (PEP-BLOC) 

RANITIDINE 300mg tablet, 20’s (PEP-BLOC) 

CIMETIDINE 200mg/2mL ampoule, 10’s (CIMULCER) 

CIMETIDINE 200mg/2mL ampoule, 10’s 

CIMETIDINE 200mg/2mL ampoule, 10’s 

FAMOTIDINE 20mg/2mL vial, 10’s (Lyophil) (HISTA-BLOC) 

FAMOTIDINE 20mg/2mL vial, 10’s (Lyophil) (PEPTODIN)

OMEPRAZOLE 40mg, 10mL Infusion, 1’s (ULSEK) 

OMEPRAZOLE 20mg capsule, (ULSEK) 

OMEPRAZOLE 20mg capsule, 100’s (OMZEK) 

INFUSION FOR ANAEROBIC INFECTION 

METRONIDAZOLE 500mg/100mL bottle, 1’s (XOL) 

METRONIDAZOLE 500mg/100mL bottle, 1’s (ANEROBIZOL) 

ELECTROLYTE REPLACEMENT 

SODIUM BICARBONATE 8.4%, 100mL vial, 1’s 

SODIUM BICARBONATE 8.4%, 50mL ampoule, 50’s 

SODIUM BICARBONATE 8.4%, 10mL ampoule, 50’s

POTASSIUM CHLORIDE 40mEq/20mL ampoule, 50’s 

CALCIUM GLUCONATE 10%, 10mL polyamp, 10’s 

ANTI-COAGULANT 

ENOXAPARIN 20mg (2,000 IU)/0.2mL PFS 1’s (CLEXA) 

ENOXAPARIN 40mg (4,000 IU)/0.4mL PFS 1’s (CLEXA) 

ENOXAPARIN 60mg (6,000 IU)/0.6mL PFS 1’s (CLEXA) 

ENOXAPARIN 80mg (8,000 IU)/0.8mL PFS 1’s (CLEXA) 

HEPARIN 1,000 I.U./mL, 5mL vial, 10’s (HEMASTAT) 

HEPARIN 1,000 I.U./mL, 5mL vial, 10’s (HEMASTAT) 

HEPARIN 5,000 I.U./mL, 5mL vial, 10’s (HEPTIN) 

TICLOPIDINE HCl 250mg tablet, 50’s (TIKPID) 

STREPTOKINASE 750,000 IU vial, 1’s (STREPTOKIN) 

STREPTOKINASE 1,500,000 IU vial, 1’s (STREPTOKIN) 

ANTI-HYPERTENSIVE AGENT 



AMLODIPINE (as besylate) 5mg capsule, 30’s (AMLOPINE) 

CLONIDINE 150mcg/mL, ampoule 10’s (CATAPIN) 

CLONIDINE 150mcg tablet, 100’s (catapin) 

HYDRALAZINE 20mg/mL ampoule, 10’s 

HYDRALAZINE 20mg/mL ampoule, 10’s (APREZIN) 

HYDRALAZINE 10mg tablet, 100’s (APREZIN) 

HYDRALAZINE 25mg tablet, 100’s (APREZIN) 

NIFEDIPINE 5mg SOFTGEL capsule, 100’s (HYPERTEN) 

NIFEDIPINE 10mg SOFTGEL capsule, 100’s (HYPERTEN) 

CAPTOPRIL 25mg tablet, 100’s (ACE-BLOC) 

ATENOLOL 50mg tablet, 100’s (MYOVASC) 

ATENOLOL 50mg tablet, 100’s (TENOR-BLOC) 

TRIMETAZIDINE Dihydrate 20mg Film coated tablet, 60’s (TRIMEREL) 

LOSARTAN POTASSIUM 250mg Film coated tablet, 30’s (HYZART) 

ANTI-HYPERLIPIDAEMIC AGENTS 

SIMVASTATIN 20mg tablet, 100’s (ZOVAST) 

ANTIBACTERIAL AGENTS 

AZTREONAM 1.0 gm vial, 1’s (AZTRAM) 

MEROPENEM 500mg vial, 1’s (MEROPEN) 

MEROPENEM 1.0gm vial, 1’s (MEROPEN) 

IMEPENEM 500mg + CILASTATIN 500mg vial, 1’s (ANIPEN) 

CEFEPIME 500mg vial, 1’s (HAPIMAX) 

CEFEPIME 1.0mg vial, 1’s (HAPIMAX) 

CEFEPIME 2.0mg vial, 1’s (HAPIMAX) 

PIPERACILLIN + TAZOBACTAM 2.25gm vial, 1’s (TAZOBAK) 

PIPERACILLIN + TAZOBACTAM 4.50gm vial, 1’s (TAZOBAK) 

TICARCILLIN + CLAVULANIC ACID 1.5g/100mg vial, 1’s (TICARCIN) 

TICARCILLIN + CLAVULANIC ACID 3g/200mg vial, 1’s (TICARCIN) 

VANCOMYCIN 500mg vial, 1’s (VANCIN) 

VANCOMYCIN 500mg vial, 1’s (VANOSYN) 

VANCOMYCIN 1.0mg vial, 1’s (VAKOCIL) 

CLINDAMYCIN 150mg/mL, 2mL ampoule, 5’s (LINCYN) 

CLINDAMYCIN 150mg/mL, 4mL ampoule, 5’s (LINCYN) 

CLINDAMYCIN 150mg/mL, 2mL ampoule, 5’s (DALACLIN) 

CLINDAMYCIN 150mg/mL, 4mL ampoule, 5’s (DALACLIN) 

CLINDAMYCIN 150mg capsule, 100’s (MYCLIN) 

CLINDAMYCIN 300mg capsule, 100’s (MYCLIN)

CLINDAMYCIN 150mg capsule, 100’s (DALACLIN) 

CLINDAMYCIN 300mg capsule, 100’s (DALACLIN) 

CIPROFLOXACIN 200mg/100mL, 1’s (QUILOX) 



CIPROFLOXACIN 100mg/100mL, 1’s (QUILOX) 

CIPROFLOXACIN 250mg tablet, 100’s 

CIPROFLOXACIN 500mg tablet, 100’s 

OFLOXACIN 200mg/100mL, 1’s (FLOXIL) 

OFLOXACIN 200mg/100mL, 1’s (OXYFLOX) 

OFLOXACIN 200mg tablet, 100’s (OXYFLOX) 

OFLOXACIN 400mg tablet, 100’s (OXYFLOX) 

OFLOXACIN 200mg tablet, 30’s (CINFLOX) 

OFLOXACIN 400mg tablet, 60’s (CINFLOX) 

OFLOXACIN 200mg tablet, 100’s (OFLOBAY) 

OFLOXACIN 400mg tablet, 60’s (OFLOBAY) 

LEVOFLOXACIN 500mg/100mL, 1’s (LEVOSTRAN) 

LEVOFLOXACIN 500mg tablet, 40’s (LEVOSTRAN) 

AMOX + CLAVULANIC ACID 600mg vial, 10’s (KLAVIC) 

AMOX + CLAVULANIC ACID 1.2gm vial, 10’s (KLAVIC) 

AMOX + CLAVULANIC ACID 600mg vial, 10’s (CLAVOMAX) 

AMOX + CLAVULANIC ACID 1.2gm vial, 10’s (CLAVOMAX) 

AMOX + CLAVULANIC ACID 1.2gm vial, 6’s (CLANEKSI) 

AMOX + CLAVULANIC ACID 625mg tablet, 30’s (CLANEKSI) 

AMOX + CLAVULANIC ACID 375mg tablet, 14’s (CLAVIMOX) 

AMOX + CLAVULANIC ACID 625mg tablet, 14’s (CLAVIMOX) 

CEFALEXIN 1.0gm vial, 1’s (ZEPOTEX) 

CLARITHROMYCIN 250mg tablet, 10’s (10’s x 3) (MACROLIN) 

CLARITHROMYCIN 500mg tablet, 70’s (14’s x 5) (KLARID) 

CLARITHROMYCIN 500mg tablet, 100’s (CLAMYCIN) 

CEFTAZIDIME 250mg vial, 1’s w/ Diluent (HACEF) 

CEFTAZIDIME 250mg vial, 1’s (HACEF) 

CEFTAZIDIME 500mg vial, 1’s 

CEFTAZIDIME 500mg vial, 1’s w/ Diluent (HACEF) 

CEFTAZIDIME 500mg vial, 1’s (HACEF) 

CEFTAZIDIME 1.0gm vial, 1’s w/ Diluent (HACEF) 

CEFTAZIDIME 1.0gm vial, 1’s (HACEF) 

CEFTAZIDIME 1.0gm vial, 1’s 

CEFTAZIDIME 1.0gm vial, 1’s (ZADIM) 

CEFTAZIDIME 2.0gm vial, 1’s w/ Diluent (HACEF) 

CEFTAZIDIME 2.0gm vial, 1’s (HACEF) 

CEFTAZIDIME 2.0gm vial, 1’s (TAZID) 

CEFTAZIDIME 2.0gm vial, 1’s (ZADIM) 

CEFTRIAXONE 1.0gm vial, I.M./I.V., 1’s w/ Diluent (ROXON) 

CEFTRIAXONE 1.0gm vial, I.M./I.V., 1’s w/ Diluent 

CEFTRIAXONE 500mg vial, I.M./I.V., 1’s w Diluent (HAXON) 

CEFTRIAXONE 500mg vial, I.M./I.V., 1’s w Diluent  



CEFTRIAXONE 500mg vial, I.M./I.V., 1’s w Diluent (ROXON) 

CEFTRIAXONE 250mg vial, I.M./I.V., 1’s w Diluent (HAXON) 

CEFOXITIN 1.0gm vial, 1’s (ZEPAX) 

CEFOXITIN 1.0gm vial, 1’s (HAXOTIN) 

CEFOTIAM 1.0gm vial, 1’s (HAROLAN) 

CEFOTIAM 500mg vial, 1’s (HAROLAN) 

CEFAZOLIN 500mg vial, 10’s 

CEFAZOLIN 500mg vial, 10’s (FAZOL) 

CEFAZOLIN 500mg vial, 10’s (HAZOLIN)

CEFAZOLIN 1.0gm vial, 10’s (HAZOLIN) 

CEFAZOLIN 1.0gm vial, 10’s (ORYANT) 

CEFAZOLIN 1.0gm vial, 10’s (FAZOL and MEGACEF) 

CEFAZOLIN 1.0gm vial, 10’s 

CEFRADINE 1.0gm vial, 10’s (ZOLICEF) 

CEFRADINE 500mg vial, 10’s (ZOLICEF) 

CEFRADINE 500mg vial, 10’s 

CEFIXIME 100mg capsule, 100’s (AXETEF) 

CEFIXIME 200mg capsule, 100’s (AXETEF) 

CEFOTAXIME 1.0gm vial, 1’s 

CEFOTAXIME 1.0gm vial, 1’s (TAXIM) 

CEFOTAXIME 1.0gm vial, 1’s (HAXIM) 

CEFOTAXIME 500mg vial, 1’s 

CEFOTAXIME 500mg vial, 1’s (HAXIM) 

CEFOTAXIME 250mg vial, 1’s 

CEFUROXIME 250mg vial, 10’s (FUROCEF) 

CEFUROXIME 250mg vial, 10’s 

CEFUROXIME 750mg vial, 10’s 

CEFUROXIME 750mg vial, 10’s (RUXIM) 

CEFUROXIME 750mg vial, 10’s (KEUNZEF) 

CEFUROXIME 750mg vial, 10’s (HAROX) 

CEFUROXIME 750gm vial, 1’s w/ Diluent (HAROX) 

CEFUROXIME 1.5gm vial, 10’s (HAROX) 

CEFUROXIME 1.5gm vial, 1’s w/ Diluent (HAROX) 

CEFUROXIME 1.5gm vial, 10’s (KEUNZEF) 

CEFUROXIME Axetil 250mg tablet, 50’s (AXCEF) 

CEFUROXIME Axetil 500mg tablet, 30’s (AXCEF) 

CEFUROXIME Axetil 125mg tablet, 50’s (FINAX) 

CEFUROXIME Axetil 250mg tablet, 50’s (FINAX) 

CEFUROXIME Axetil 500mg tablet, 30’s (FINAX) 

CEFTIZOXIME 1g vial, 10’s (ZOXIM) 

NETILMICIN 50mg/2mL ampoule, 10’s 

NETILMICIN 100mg/2mL ampoule, 10’s 



NETILMICIN 150mg/1.5mL ampoule, 10’s (KEUNMIXIN) 

NETILMICIN 100mg/2mL ampoule, 10’s (NETROZIN) 

NETILMICIN 150mg/2mL ampoule, 10’s (NETROZIN) 

AMIKACIN 100mg/2mL vial, 10’s (CINMIK) 

AMIKACIN 250mg/2mL vial, 10’s (CINMIK) 

AMIKACIN 500mg/2mL vial, 10’s (CINMIK) 

AMIKACIN 250mg/2mL vial, 50’s 

AMIKACIN 500mg/2mL vial, 50’s 

AMPICILLIN 100mg vial, 100’s (OBOCIL) 

AMPICILLIN 125mg vial, 100’s (GRAMCIL) 

AMPICILLIN 250mg vial, 100’s  

AMPICILLIN 500mg vial, 10’s or 100’s 

AMPICILLIN 500mg vial, 10’s or 50’s (AMPITREX) 

AMPICILLIN 1.0mg vial, 10’s or 100’s 

AMPICILLIN 1.0mg vial, 10’s or 50’s (AMPITREX) 

AMPICILLIN + SULBACTAM 375mg vial, 10’s (SULBACIN) 

AMPICILLIN + SULBACTAM 750mg vial, 10’s 

AMPICILLIN + SULBACTAM 750mg vial, 10’s (AMPISUL) 

AMPICILLIN + SULBACTAM 750mg vial, 10’s (SULBACIN) 

AMPICILLIN + SULBACTAM 1.5mg vial, 10’s (SULBACIN) 

SULTAMICILLIN TOSYLATE 375mg tablet, 10’s (UNACIL)

SULTAMICILLIN TOSYLATE 750mg tablet, 10’s (UNACIL) 

AMOXICILLIN 250mg vial, 10’s (MOKS) 

AMOXICILLIN 500mg vial, 10’s (HARBIMOX) 

AMOXICILLIN 500mg vial, 10’s (TAIMOX) 

AMOXICILLIN 500mg vial, 10’s (MOKS) 

AMOXICILLIN 1.0gm vial, 10’s (HARBIMOX) 

AMOXICILLIN 1.0gm vial, 10’s (MOKS) 

AMOXICILLIN 500mg capsule, 100’s (MOKS) 

AMOXICILLIN 250mg capsule, 100’s (MOKS) 

AMOXICILLIN 500mg capsule, 100’s (BRADOXIL) 

AZITHROMYCIN 250mg capsule, 10’s (MACROMAX) 

AZITHROMYCIN 250mg capsule, 6’s (MACROZYTH) 

AZITHROMYCIN 500mg capsule, 6’s (MACROZYTH) 

AZITHROMYCIN 500mg capsule, 3’s (MACROMAX) 

AZITHROMYCIN 200mg Powder for Suspension, 10’s sachet (MACROMAX) 

FLUCLOXACILLIN 500mg vial, 10’s (FLUXIN) 

CLOXACILLIN 500mg vial, 10’s 

CLOXACILLIN 500mg vial, 10’s (CLOPEN) 

CLOXACILLIN 500mg vial, 10’s 

OXACILLIN 500mg vial, 10’s (OXAL) 

OXACILLIN 500mg vial, 10’s (OXAPEN) 



OXACILLIN 500mg vial, 10’s (STAFCIL) 

BENZYL PENICILLIN G 1M units vial, 10’s or 100’s 

BENZYL PENICILLIN G 1M units vial, 10’s or 50’s (HARBIPEN) 

BENZYL PENICILLIN G 5M units vial, 10’s 

BENZYL PENICILLIN G 5M units vial, 10’s or 50’s (HARBIPEN) 

BENZATHINE PENICILLIN 1.2M units vial, 10’s 

BENZATHINE PENICILLIN 2.4M units vial, 10’s 

CHLORAMPHENICOL 1.0gm vial, 10’s (KLORFEN) 

CHLORAMPHENICOL 1.0gm vial, 10’s (KLORNIK) 

GENTAMICIN 80mg/2mL ampoule, 100’s (OBOGEN) 

GENTAMICIN 80mg/2mL ampoule, 100’s (GENTAXIN) 

GENTAMICIN 80mg/2mL ampoule, 100’s (SAMJIN) 

GENTAMICIN 80mg/2mL ampoule, 100’s  

STREPTOMYCIN 1.0gm vial, 100’s 

ISONIAZID 200mg/5mL + Vit. B-6, 120mL 

PYRAZINAMIDE 250MG/5Ml, 120Ml 

RIFAMPICIN 200mg/5mL, 120mL 

ANTI-FUNGAL AGENTS 

FLUCONAZOLE 50mg capsule, 28’s (FLUZOCAN) 

FLUCONAZOLE 200mg capsule, 28’s (FLUZACAN) 

ANESTHETIC LINES 

HALOTHANE Solution, 250mL 

ISOFLURANE Solution, 100mL 

ENFLURANE Solution, 250mL 

SEVOFLURANE Solution, 250mL 

LIDOCAINE 2%, 50mL vial 25’s 

LIDOCAINE 2%, 5mL ampoule, 25’s 

LIDOCAINE 2%, 5mL ampoule, 25’s (ENDUCAINE) 

LIDOCAINE 2%, 10mg/mL (1%) 50mL vial 5’s (NOBUCAINE)

BUPIVACAINE 0.5%, 10mL ampoule, (SENPIVAC) Plain 

BUPICAVAINE 0.5% in 8% Dextrose, 4mL ampoule, (SENPIVAC) Heavy 

BUPICAVAINE 0.5% in 8% Dextrose, 4mL ampoule, Heavy

PROPOFOL 1%, 20mL ampoule, 5’s 

PROPOFOL 1%, 20mL ampoule, 5’s (DIPRIFOL) 

MUSCLE RELAXANTS 

ATRACURIUM BESILATE 25mg/2.5mL ampoule, 10’s (TRAC)

SUXAMETHONIUM Cl / SUCCINYLCHOLINE 20mg/mL 10 mL vial, 1’s 

VECURONIUM 4mg vial, 10’s 

VECURONIUM 10mg vial, 10’s 



ANTICHOLINERGIC AGENTS 

ATROPINE 1.0mg/mL ampoule, 10’s (ATROPOL) 

ATROPINE 1.0mg/mL ampoule, 10’s (ANESPIN) 

ATROPINE 1.0mg/mL ampoule, 10’s 

HEMOSTATIC AGENTS 

VITAMIN K-3, 10mg ampoule, 100’s (HEMADONE) 

VITAMIN K-1, 10mg ampoule, 100’s (HEMA-K) 

VITAMIN K-1, 10mg ampoule, 100’s (KONA-K) 

TRANEXAMIC ACID 500mg/5mL ampoule, 10’s (FIBREX) 

TRANEXAMIC ACID 500mg/5mL ampoule, 10’s (CYCLOTRAX)

TRANEXAMIC ACID 250mg/5mL ampoule, 10’s (CYCLOTRAX)

UTERINE STIMULANTS 

OXYTOCIN 10 I.U./mL, ampoule, 100’s (SYNTOX) 

OXYTOCIN 10 I.U./mL, ampoule, 25’s 

OXYTOCIN 10 I.U./mL, ampoule, 25’s 

OXYTOCIN 10 I.U./mL, ampoule, 25’s (OXITONE) 

OXYTOCIN 10 I.U./mL, ampoule, 25’s (OXYTEN) 

INOTROPIC AGENTS / CARDIA DRUGS 

DIGOXIN 0.25mg/mL, 2mL, ampoule, 10’s (CARDIOXIN) 

DIGOXIN 0.25mg/mL, 2mL, ampoule, 10’s (LANOX) 

DIGOXIN 1.25mcg tablet, 100’s (LANOX) 

NOREPINEPHRINE 1mg/mL, 2mL ampoule, 10’s (INOTROP) 

NOREPINEPHRINE 1mg/mL, 2mL ampoule, 10’s (LEVOFIN) 

NOREPINEPHRINE 1mg/mL, 4mL ampoule, 10’s (LEVOFIN) 

DOBUTAMINE 250mg/20mL vial (DOBUTRIM) 

DOPAMINE 200mg/5mL ampoule, 5’s (MYOCARD) 

DOPAMINE 200mg/5mL ampoule, 5’s (CARDIOFAST) 

DOPAMINE 200mg/250mL Pre-Mixed bottle, 1’s (MYOCARD) 

DOPAMINE 200mg/500mL Pre-Mixed bottle, 1’s (MYOCARD) 

DOPAMINE 400mg/250mL Pre-Mixed bottle, 1’s (MYOCARD) 

DOPAMINE 400mg/500mL Pre-Mixed bottle, 1’s (MYOCARD) 

EPINEPHRINE 1:1000mL ampoule, 100’s (ADRENIN) 

ADRENALINE 1mg/mL ampoule, 50’s 

ANTI-PSYCHOTIC AGENTS 

HALOPERIDOL 5mg/mL ampoule, 50’s (SEREDOL) 

HALOPERIDOL Decanoate 50mg/mL ampoule, 50’s (SEREDOL-DECA)

THIORIDAZINE HCl 10mg Film coated tablet, 100’s (THIOZINE) 



THIORIDAZINE HCl 25mg Film coated tablet, 100’s (THIOZINE) 

RISPERIDONE 1mg tablet, 20’s (RISPEDIN) 

RISPERIDONE 2mg tablet, 20’s (RISPEDIN) 

RISPERIDONE 4mg tablet, 20’s (RISPEDIN) 

FLUPHENAZINE 25mg/mL, 10mL vial, 1’s (MODEZINE) 

CHLORPROMAZINE HCl 100mg Sugar Coated tablet, 100’s (PROMAK) 

CHLORPROMAZINE HCl 50mg Sugar Coated tablet, 100’s (GLOBAZINE) 

CHLORPROMAZINE HCl 100mg Sugar Coated tablet, 100’s (GLOBAZINE) 

ANALGESIC / ANTIPYRETIC / ANTI-INFLAMMATORY AGENTS 

PARACETAMOL 300mg/mL ampoule, 100’s 

PARACETAMOL 300mg/mL ampoule, 100’s (FERBRINIL) 

PARACETAMOL 125mg Suppository, 100’s (FEBRINIL) 

PARACETAMOL 500mg tablet, 500’s (BIOPAIN) 

TRAMADOL 50mg/mL ampoule, 10’s (TRACAINE) 

TRAMADOL 100mg/2mL ampoule, 10’s (TRACAINE) 

TRAMADOL 50mg/mL ampoule, 50’s 

TRAMADOL 100mg/2mL ampoule, 50’s 

SODIUM HYALURONATE 25mg/2.5mL solution, PFS 

HYDROXYCHLOROQUINE 200mg tablet, 100’s 

DICLOFENAC SODIUM 75mg/3mL ampoule, 50’s (DYCLOF) 

DICLOFENAC SODIUM 75mg/3mL ampoule, 50’s (RHEUFLAM)

DICLOFENAC SODIUM 50mg tablet, 100’s (RHEUFLAM) 

DICLOFENAC POTASSIUM 25mg tablet, 100’s (CATAFLIN) 

DICLOFENAC POTASSIUM 50mg tablet, 100’s (CATAFLIN) 

KETOPROFEN 100mg/2mL ampoule, 100’s 

KETOROLAC 30mg/mL ampoule, 10’s (TRAL) 

ORPHENANDRINE HCl 10mg tablet, 100’s 

ORPHENANDRINE HCl 20mg tablet, 100’s 

ORPHENANDRINE HCl 25mg tablet, 100’s 

INHALATIONS / MUCOLYTICS / ANTIASTHMATIC 

ACETYLCYSTEINE 200mg/3g Granules for Solution sachet, 60’s (FLUMEX) 

ACETYLCYSTEINE 100mg Granules for Solution sachet, 60’s (FLUMEX) 

ACETYLCYSTEINE 200mg capsule, 100’s (BRONCOFLEM) 

AMINOPHYLLINE 25mg/mL, 10mL ampoule, 50’s 

AMINOPHYLLINE 25mg/mL, 10mL ampoule, 50’s (THEOFIL)

SODIUM CHROMOGLYCATE 5mg/acuation metered dose inhaler, 112 metered dose/box 

SALBUTAMOL 2.5mg/2.5mL nebule, 30’s (AERO-VENT) 

SALBUTAMOL 2.5 mg/2.5mL nebule, 30’s (UNIVENT) 

SALBUTAMOL 5mg/mL Respiratory Solution, 10mL (VENTOL) 

BAMBUTEROL 10mg tablet, 100’s (BAMBEROL) 



SALBUTAMOL + IPRATROPIUM nebule, 20’s (COMBIPUL) 

SALBUTAMOL + IPRATROPIUM MDI inhaler, 20’s (COMBIPUL) 

IPRATROPIUM BROMIDE 0.025% nebule, 20’s (BRONCHO-VENT) 

TERBUTALINE 5mg/2mL nebule, 20’s (PULMOLIN) 

TERBUTALINE 500mcg/mL ampoule, 50’s (BRICALIN) 

BUDESONIDE 250mgc/mL respule, 20’s (AERO-CORT) 

BUDESONIDE 500mcg/mL respule, 20’s (AERO-CORT) 

BROMHEXINE 2mg/mL, 2mL ampoule, 10’s (BISOLVEX) 

AMBROXOL 15mg/2mL, ampoule, 10’s (MUCOLEX) 

STERIODS 

METHYLPREDNISOLONE 40mg x 1mL, vial (SOLUCIN) 

METHYLPREDNISOLONE 125mg x 2mL, vial (SOLUCIN) 

METHYLPREDNISOLONE 500mg x 8mL, vial (SOLUCIN) 

METHYLPREDNISOLONE 500mg x 8mL, vial (SOLU-PED) 

METHYLPREDNISOLONE 1.0gm x 16mL, vial (SOLU-PED) 

DEXAMETHASONE 8mg/2mL ampoule, 10’s (ADRECORT) 

DEXAMETHASONE 8mg/2mL ampoule, 50’s (DEXTICORT) 

DEXAMETHASONE 8mg/2mL vial, 10’s (DEXTICORT) 

DEXAMETHASONE 5mg/mL, 1mL ampoule, 50’s (DEXTICORT)

HYDROCORTISONE 100mg vial, 10’s (STERICORT) 

HYDROCORTISONE 250mg vial, 10’s (STERICORT) 

HYDROCORTISONE 500mg vial, 10’s (STERICORT) 

TRIAMCINOLONE 10mg/mL, 5mL vial, KANOSOLE) 

TRIAMCINOLONE 40mg/mL, 1mL vial, KANOSOLE) 

HORMONES 

MEDROXYPROGESTERONE ACETATE 150mg/3mL (PROVESTIN) 

MEDROXYPROGESTERONE ACETATE 10mg tablet, 100’s (DEPOREVA) 

CONJUGATED ESTROGEN 625mcg tablet, 28’s (PRIMAX) 

DIURETIC AGENT 

FUROSEMIDE 20mg/2mL ampoule, 50’s (FURIDE) 

FUROSEMIDE 20mg/2mL ampoule, 25’s 

FUROSEMIDE 20mg/2mL ampoule, 50’s 

ANTI-EMETIC / ANTI-VERTIGO 

METOCLOPRAMIDE 10mg/2mL ampoule, 50’s (CLOMITENE) 

ONDANSETRON 4mg/2mL, ampoule, 10’s 

ONDANSETRON 8mg/2mL, ampoule, 10’s 

ANTI-SPASMODIC AGENT 



HYOSCINE-N BUTYLBROMIDE 20mg/mL ampoule, 10’s 

HYOSCINE-N BUTYLBROMIDE 20mg/mL ampoule, 10’s (BUSCIN) 

HYOSCINE-N BUTYLBROMIDE 20mg/mL ampoule, 10’s (GASTRIDE) 

HYOSCINE-N BUTYLBROMIDE 20mg tablet 100’s (GASTRIDE) 

ANTI-CONVULSANTS 

MAGNESIUM SULFATE 250mg/mL, 10mL ampoule, 50’s

MAGNESIUM SULFATE 500mg/mL, 2mL ampoule, 50’s 

PHENYTOIN 100mg/2mL ampoule, 10’s (LANTIDIN) 

CARBAMAZEPINE 200mg tablet, 100’s 

VITAMINS / PRE & POST-OP NUTRITION 

VIT. B1 + B6 + B12, 1mL ampoule, 10’s (RECUPERIN-B)

VIT. B Comp. + VIT. C Pre-Mixed, 500mL, 1’s (BENUVIT-C) 

VIT. B Comp. + VIT. C Pre-Mixed, 500mL, 1’s (ASCOVIT-C) 

PARENTERAL NUTRITION / GLUCOSE REPLACEMENT 

AMINO ACID Solution, 20mL ampoule, 10’s (MORIAVIT) 

AMINO ACID 3% Infusion 500mL bottle, 1’s (MORIAVIT-S) 

AMINO ACID 5% Infusion 500mL bottle, 1’s (MORIAVIT-V)


